
 

Model Tender Document 
for Waste Water 
Treatment Plant 

Using MBBR/ SBR/ ASP / Conventional 
Technology                                                                         

of capacity 1MLD, 5MLD & 10MLD 
 
 
 
 
 

Prepared by, Maharashtra Pollution Control Board 

 
 
 
 
 
 
 
 

November 2019 

 

 



 



Model Tender Document for STP using MBBR /SBR / ASP/ Conventional Technology 
 

Prepared by, Maharashtra Pollution Control Board 1 

 

1. Form I&CL: Index & checklist 
 
 

 
 
 
 
 
 
 

 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 

 
 
 
 

 
 
 
 

 
 
 
 

 
 
 
 

 
 
 
 

 
 
 
 

Sr. No Form Type Details 

1.  Form I&CL Index & Check List 

2.  Form PTN Press Tender Notice 
[...]
Model Tender Document for STP using MBBR /SBR / ASP/ Conventional Technology 
 

Prepared by, Maharashtra Pollution Control Board 49 

17. Form CHL&S – Checklist & summary for Bidders 

Sr. 
No. 

Item Contract Data 

1.  Employer‟s Name and 
Contact Information 

[Insert name of Head of Local Body], 
 [Insert name of Local Body], 
[Insert Address],  
[Insert Pincode] 
Maharashtra 
Tel: _______________ 
e-mail: _______________  

2.  Contractor‟s Name and 
Address 

 
[To be inserted by the intending bidder] 
 

3.  Engineer‟s Name and 
Address 

 

4.  Time for Issue of the 
Notice to Commence 

[Insert Days ] 

5.  Time for Completion of 
Works  

1. “Works Contract” - ____ Months (____ months of 
construction work and 6 months of trial run and 
commissioning) 
2. “O&M Contract” - One Year Defect Liability Period 
and 5 years of O&M Period (from taking over of 
Section A). 

6.  Defect Liability Period One (5) Year – O&M during this period shall be done 
by the contractor and Local Body shall make the 
payment as per contract conditions.  

7.  Sections 1. - Design, Supply, Construction, Commissioning, 
Tests on Completion of the Works. 
 
2. – Operation and Maintenance of the Works 
 

8.  Electronic transmission 
systems  

E-mail will be an acceptable form of electronic 
transmission system, provided a signed hard copy of 
the entire contents of the E-mail, including any 
attachments, is received within seven (7) days of the 
transmission of the e-mail. 

9.  Governing Law Law of the Republic of India 

10.  Ruling Language English 

11.  Language of 
Communications 

English 

12.  Submission of 
Construction Documents 

28 Days 

13.  Confidential Details [Bidder to list details that they will not be required to 
disclose] 

14.  Time for access to the 
Site  

14 Days  

15.  Time for Submission of 
Performance Security 

1. – within 15 days of issue of Letter of Acceptance 
 
2. – within 30 days after the successful completion of 
Defect Liability Period. 
 



Model Tender Document for STP using MBBR /SBR / ASP/ Conventional Technology 
 

Prepared by, Maharashtra Pollution Control Board 50 

Sr. 
No. 

Item Contract Data 

16.  Amount of Performance 
Security 

1. - Five (5) percent of Works Contract Price 
 
2. - Five (5) percent of O&M Contract Price 
 

17.  Return of Performance 
Security  

1. – The Performance Security shall be released to the 
Contractor after the issuance of Works Contract 
Completion Certificate or 30 (Thirty) days after the 
successful completion of Defect Liability Period, 
whichever is later. 
 
2. – Performance Security shall be reduced annually 
after adjusting the cost of accepted O&M Contract 
Price for previous year. 
 

18.  Period for notifying 
unforeseen errors, faults 
and defects in the 
Employer‟s requirements 

28 Days 

19.  Normal Working Hours 1. – Normal hours during which work will be permitted 
to be carried out at the Site shall be between 08:00hrs 
to 18:00hrs, Monday to Saturday, excluding gazetted 
and national holidays. The Contractor shall be 
responsible to obtain the written consent of the 
Employer‟s Representative if he desires to work 
outside these times during the execution of work till 
wet run test.  
 
2. - Operation and Maintenance shall be carried out 24 
hours a day, 7 days a week, for all days of the year 
including national holidays. 

20.  Time for Submission of 
Program 

28 Days 

21.  Delay Damages for 
Works 

2.0% of accepted Works Contract Price applicable to 
Section A, for each month of delay to be computed on 
per day basis, in the same currency / currencies in 
which the Works Contract Price is payable. 
 

22.  Maximum amount of 
Delay Damages for 
Works 

10% of accepted Works Contract Price applicable to 
construction work ( CIVIL & E & M ) 

23.  Maximum total liability of 
the Contractor to the 
Employer 

Equal to accepted Works Contract Price 

24.  Periods of submission of 
insurance: 

 

a) evidence of 
insurance 

Not later than the Commencement Date 

b) relevant policies 14 Days after the Commencement Date 

25.  Amount of Insurance for 
Works and Contractors 
equipment  

Total of 15% of the Accepted Works Contract Price 
applicable to Section “Works Contract”. 



Model Tender Document for STP using MBBR /SBR / ASP/ Conventional Technology 
 

Prepared by, Maharashtra Pollution Control Board 51 

Sr. 
No. 

Item Contract Data 

26.  Period  of Submission of  
Evidence of Insurance 

The Contractor shall provide the Employer with 
evidence that the insurances required have not been 
affected not later than the Commencement Date. 

27.  Minimum amount of Third 
Party Insurance  

The Contractor shall take out and maintain, for the 
duration of the Contract Period, third party liability 
insurance in an amount of not less that INR 
2,500,000.00 only per occurrence or event with 
coverage for not less than 4 (four) occurrences or 
events. Each time any event occurs or a claim is made 
under such insurance policy, the Contractor shall 
immediately extend the coverage by adding an 
additional event so that the minimum coverage of four 
events is maintained in force at all times.  
 

28.  Total amount of 
compensation payable by 
the Contractor to the 
Employer 

Equal to accepted O&M Contract Price 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

----------------------x-----------------------x----------------------- 

  



Model Tender Document for STP using MBBR /SBR / ASP/ Conventional Technology 
 

Prepared by, Maharashtra Pollution Control Board 52 

18. Form DoSV – Declaration of Site Visit 

 

 

[Insert NAME OF THE LOCAL AUTHORITY] 

 

Name of Works – Wastewater Management Project for ________  

Technology: [insert name of technology] 

[Insert Taluka] 

[Insert District] 

 

DECLARATION 

 

I/We hereby declare that I/We have visited the site of work and made myself/ourselves 

thoroughly conversant with local conditions regarding all materials such as stones, Murum, 

sand, bio media, availability of water etc. and labour, on which I / We have based my / our 

rates for this work. The specifications and requirements of lead for this work have been 

carefully studied and understood by me / us before submitting the tender. I undertake to use 

only the best materials, to be approved by the Executive Engineer in charge of the work or 

his duly authorized representative, before starting the work and also to abide by his decision. 

 

I hereby undertake to pay the labours engaged on the work as per Minimum Wages Act, 

1984 applicable to the zone concerned. 

 

 

 

 

 

Contractor's Signature 

 

 

 

 

 

 

----------------------x-----------------------x----------------------- 



Model Tender Document for STP using MBBR /SBR / ASP/ Conventional Technology 
 

Prepared by, Maharashtra Pollution Control Board 53 

19. Form SoW - Scope of Works 

 
1.0 Process Description 

 
1.1 Screen Chamber 
 
The raw sewage will be passed through the bar screen chamber wherein the free, floating, 

coarse suspended solids having particle size greater than 10-20mm will be trapped and 

removed. The chamber has to be designed for Peak flow as per considerations of CPHEOO 

manual  

 
1.1.1 Screens 
 
Mechanical Screens are proposed that shall be fitted with 20mm bar spacing followed by 

10mm bar spacing. For flows >1MLD, alternate arrangement of manual screens shall also 

be done in the same screen chamber. The system shall also be augmented with screened 

material collection & disposal system.  

 
1.2 Collection cum Equalization Tank 
 
The sewage from screen chamber shall be collected in a collection tank. Effective residence 

time shall be given for the effluents to reside and achieve stable pH conditions whatever 

possible to minimize fluctuations in the overall treatment as well as to minimize or avoid the 

use of chemicals for neutralization. This tank shall also be used as flow regulation chamber 

in case if the influent is connected from pumping stations. However, for conventional 

systems such as ASP, MBR, MBBR, SAFF, FAB, SBR & others effective aeration shall be 

provided to avoid aseptic required in collection tank. Cleaning mechanisms shall also be 

provided 

 
1.3 Sewage Pumping System 
 
The scope of connecting and conveying sewage to the inlet chamber shall be done by the 

Local Body and battery limits of contractor starts from Screening Process unless it is 

specified so in tender documents / scope of works. To regulate flow into the system as a 

constant rate as per design of the STP, submersible pumps with alternate standby 

arrangements (2W +1S) has to be done 

 
1.4 Flow Measurement 
 

Preferably Electromagnetic flow meters for flows up to 5MLD whereas Ultrasonic flow 

measurement system for >5MLD flow shall be considered at the pumping system 

 
1.5 Grit Chamber 



Model Tender Document for STP using MBBR /SBR / ASP/ Conventional Technology 
 

Prepared by, Maharashtra Pollution Control Board 54 

 
For flows >1MLD, wastewater from collection tank is pumped into Grit chamber. Grit 

Chamber is long narrow tank that are designed to slow down the flow so that solids such as 

sand, grit and other such material will settle down at the bottom which is further collected 

and sent to Sludge / solids handling system for disposal. Grit causes excessive wear and 

tear on pumps and other plant equipment. Its removal is particularly important in sources 

with combined sewer systems, which carry a good quantity of silt, sand, and gravel that 

wash off streets or land during a storm. 

 
1.6 Solids Removal & Handling System 

 
1.6.1 Conventional Systems 
 
A] Primary Solids Settling 
 
There is no primary solids removal system in case of conventional STP‟s such as ASP, 

MBBR, MBR, SBR & others. The flow is directly connected to the aeration / biological reactor 

tank 

 
B] Secondary Solids Settling 
 
Secondary biological solids from biological reactor i.e. aeration tank shall be settled and 

removed regularly from conventional STP‟s. For flow up to 5MLD it is appropriate to use tube 

settlers whereas for flows >5MLD clarifier mechanisms are more suitable in light of ease of 

mechanism, shelf life and space requirements. Tube Settlers offer an inexpensive method in 

sedimentation basins to improve performance. Tube settlers use multiple tubular channels 

sloped at an angle of 60° and adjacent to each other, which combine to form an increased 

effective settling area. This provides for a particle settling depth that is significantly less than 

the settling depth of a conventional clarifier, reducing settling times. The settled sludge is 

removed from the bottom of the settler and transferred to sludge drying beds for disposal 

 
1.6.2 For Natural Technologies 
 
A] Primary Solids Settling 
 
Being a natural system and gravitational flow method, solids have to be removed from 

entering into the biological systems such as Phytorid/SBT/DRDO wetland/DEWATS & 

others. In fact, the Primary solids have to removed efficiently in order to avoid choking of the 

bed of wetlands or soil systems used in natural technologies to the maximum extent. The 

same can be achieved using Tube Settlers for flows up to 5MLD whereas Clarifier for flows 

>5MLD 

 



Model Tender Document for STP using MBBR /SBR / ASP/ Conventional Technology 
 

Prepared by, Maharashtra Pollution Control Board 55 

B] Secondary Solids Settling 
 
There shall be usually no requirement of secondary solids from biological system. This is the 

added advantage of using natural system wherein no secondary sludge is formed 

 
1.6.3 Sludge Dewatering Systems 
 
Usually, in case of use of mechanical dewatering system, a sludge holding tank shall also be 

required.  

 
For Primary solids for flows >1MLD, Decanter / Centrifuge system is most suitable. For flows 

<1MLD, use of filter press or sludge drying beds can be a suitable mechanism. 

 
For secondary sludge for flows >1MLD, Decanter / Centrifuge system is most suitable. For 

flows <1MLD, use of filter press or sludge drying beds can be a suitable mechanism. 

However, recent advances in biogas technology can also be utilized for sludge handling from 

secondary processes for flows >5MLD usually. This shall definitely result in reduction of 

sludge volume and ease handling of the sludge. Leachate collection shall also be considered 

usually collected back into the collection cum equalization tank by gravity or pumping as the 

case may be. 

 
1.7 Secondary Biological System 
 
1.7.1 Conventional Systems 

 
Most of the processes that are proposed to be deployed for STP‟s are forced aeration based 

system wherein bacteria utilize dissolved oxygen to break the organically bio degradable 

components in sewage and convert them into simple inorganic matter thereby reducing the 

organic load in sewage. In the event of such process, the biota multiples and needs to be 

constantly removed & recirculate in order to maintain the live biota for effective process 

efficiency.  

A] This can be in form as suspended growth bacterial culture such as those in Activated 

Sludge Process or Sequential Batch Process 

B] It can be attached growth bacterial culture process such as those in SAFF, RBC or 

Bio towers 

C] It can be fluidized attached growth bacterial culture as in case of MBBR / MBR 
 
The system shall be using twin lobe air blowers along with retrievable fine bubble diffusers 

arrangement to provide aeration to the bacteria 

 
  



Model Tender Document for STP using MBBR /SBR / ASP/ Conventional Technology 
 

Prepared by, Maharashtra Pollution Control Board 56 

1.7.2 NON- Conventional Systems 
 
In case of Non Conventional natural processes, usually biota of different forms other than 

bacteria are also used. 

A] In case of constructed wetlands mainly Phytorid, plants along with bacteria supported 

by plant roots are used with horizontal and vertical movement of sewage in 

subsurface arrangement 

B] In case of SBT, soil microflora is used with vertical movement of sewage and plants 

are used as indicator of health of the system 

C] In case of DEWATS, anaerobic bacteria are used in sequence of tanks that 

resembles anaerobic digesters 

D] In case of DRDO Design, attached growth bacterial system is used followed by 

polishing wetland like system along with 

 
1.8 Intermediate Collection Tank  
 
The treated effluent from biological system shall be collected in to this tank in order to 

maintain balance feed to any further polishing treatment if recommended in design which is 

based on end use of it can be avoided if the secondary treated sewage can be utilized 

directly. This tank is essential especially in case of flows <1MLD wherein it is preferred to 

use a tertiary treatment such as Pressure Sand & Activated Carbon Filters 

 
1.9 Tertiary Polishing System 
 
For flows <1MLD and for processes such as single tank MBBR, tertiary treatment using 

pressure Sand Filter followed by Activated Carbon Filter shall be used. For flows >1MLD and 

requiring effective treatment for reuse in human/animal contact purposes water it is 

preferable to have UF and/or ozonation as polishing system. PSF & ACF shall require 

pumping 

 
1.10 Disinfection System 
 
Removal of microbial contamination, pathogenic microorganism & bacteria etc are essential 

part of any STP and thereby use a thorough disinfection system needs to be part of the 

process. Use of Hypochorite for <1MLD is preferred whereas for higher flows of >1MLD it is 

appropriate to use any of the process including and not limited to Chlorination (Cl2 gas), UF, 

UV, O3, Nano filtration or others as applicable and necessary. 

 
Note: All necessary unit connections of MEP shall also form part of the scope except mains 

 

----------------------x-----------------------x----------------------- 



Model Tender Document for STP using MBBR /SBR / ASP/ Conventional Technology 
 

Prepared by, Maharashtra Pollution Control Board 57 